
SUNDSTROM 
&MINDLIN, LLP 
Att o rneys Cou nsel o rs 

Office of the Commission Clerk 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, Florida 32399-0850 

DOCKET NO. 20190168-WS 
FILED 8/27/2019 
DOCUMENT NO. 08472-2019 
FPSC- COMMISSION CLERK 

August 27, 2019 

2548 BIAIRSTONE PfNES DRIVE 
TALIAI-IASSEE, FLORIDA 32301 

PHONE (850) 877-6555 
FAX (850) 656-4029 

www.sfflaw.com 

·:·:. ,-:. ... 
1~ ;; 

• ·· N 

RE: 
t == _. 

First Coast Regional Utilities, Inc. Application for Original Certificate dt~ -o 
Authorization and Initial Rates and Charges for Water and Wastewater :S.ervi~ . .... _ -.. 

Dear Sir/Madam: 
N 
U1 

First Coast Regional Utilities, Inc. ("First Coast"), by and through its undersigned 
[...]

North '.1\'Slt:."t G11d 

Figure-4 

Water and Wastew ater Pipeline Route 

•Nn·"' Trp~tr•·':'-.l r'ldt" 
1.5 MO:llr nnl C"..;-;pov.;J:,. 8~ ~o.~nO Jo.ii.1~'VI 
ro .:.e l:xa~-:1 10iltl'.l" :ru~ :l:J, C>.-~rtv 

'I""'W"-)1ttiDI'Itol.'-" "1i' 
l'tlt't;i'>.,•o•it r-. 

0:,0 w<y~f 

301 Corridor Water Treatment 

13 



• Wastewater/Reclaimed Water Service - JEA to construct an off-site regional water 

reclamation facility approximately 4 miles from the Villages Phase 1, interconnected to 

the Villages by appropriately sized wastewater and reclaimed water mains (again 

including crossings of US 301 and the CSX Railway tracks). JEA's proposed 

wastewater/reclaimed water system is shown in Figure-S. 

Figure-S 
Water and Wastewater Treatment Plant Site 

Legend 

.. -....... -

JEA Ovmed Property 

301 Future Development 

301 Planned Development 

Future Development 

Buckman WVIITF Basin 

Southwest l.iVWTF Basin 

FM from 301 Oevei'Opmem, routed through 
electrical transmtsston corndor 

301 PROPERTY 

• 
RW to 301 Development. routed through I 
electrical transn11sslon corridor 

NOTES 

1-10 

2.500+ acres o• JEA owned propeny 
,cp 
~ I 
....:,._~ 

o A'PE!·;ka~ ".'iii<: l{«:~tm41•ol'l F~t<:ilf:Y {WRF) would 1r.1La ly be needc<l wl c.~' fla,y w~ud to: an IJs~ lOr,..,. flt&t yur as homes are esJ.ab<lsl'ed. ~,~~ 
oo.ld I" "'" •l><l .~1' li t aselll'>!' "uh;wal•t now from !hi! Soul:\wesl Wa$1eW3\t'l (t/M'1 :iasmlnlo ble pac:,oc,;ge WRf 

0 ~c..tar~-. ·'"''"' dr" ll'ld$..., req:..<re SUIOPII?rm<nla' 'li&b!'· .r.t$ttiW<l!CPt' from I:N! so~:h\'\'!!£.1 1NW Gasln CO<.IId bo us~ Q$ .... u.p~'!!.ntatlon op1¢n to 
pr:><i~·-- n<fl\• ~" ·;c: uned 1\'&ll!t 10 me~ (lc.,..;:mq~, 

o Th In~• I • '" 1 "~- •re p~;:nn9 to andfrol'l' US-301, 111e pre:erred route would~ 1hs •Jec:.rtcal Pi!M'Il"!nl 
o Wet -!<am.;r <J:S..IIa ~ ~n<!'OI' un.-seo redstmed b"Gler tiQJid coc: :JOnl ;outll ond and aj)l)lled on ,.,_ 'omco JEA ""'ned property. Oll'ler dlsel'la19" op~oru 

wi1f ~""4J br ~\ !"'b.J;:rt·e-d 
e t>, solat ~arm • ptn111'1e<l ((lr ~!) acrc..s of the JEA nropo!r.y east or U$-30 1 in the ~ext five yee ~ 
c Tl>:s is •I'"' • '""•"Y fl'Ofua~on, r.ubje<:lto vell~c:)Uor $0<110 opt ens ce<.\": CI\AnQl! 0$ o re,._ I of a M>Qre tnorougtl tnvestgtitloon, -· ~· _, ___________ . --.... _ ... _... _____ ·-···-- .. 

JEA 
IWWIV sy_u.., Plonnlttg 

11 W Chu~~ st Tower· • 
hb.rury 20f.9 

301 Corridor Wastewater Treatment 

14 



• Cost of the JEA Interconnection alternative to 301 Capital Partners as presented by JEA 

staff are $39,000,000. This amounts to a connection charge of $13,000 per unit 

compared to the $3,300 connection fee shown in JEA's Water and Sewer Rate 

Document. 

• Timing of completion of the JEA Interconnection alternative, as presented by JEA staff, is 

5-years from initiation of design and permitting. 

5.2 Construction of On-Site Utilities 

The on-site water and wastewater treatment facilities are to be located on a +/-50-acre site just 
North of the Central Villages, as shown on Figure-6. This is a particularly well suited site with 
good drainage and soil conditions. The initial phase of the new utility will require 10-acres, 
including setbacks from isolated wetlands. The details and preliminary cost estimate for the 
on-site facilities are described in Subsections 5.2 a-c. 

Figure-6 
location of First Coast Regional Utilities Site 

WTP & WWTP Site 

15 



5.2 a. Water Treatment Plant and Raw Water Wells 

A conceptual water treatment plant (WTP) and raw water supply wells were developed based 

on the estimated flows, the expected raw water quality and the anticipated water treatment 

requirements. The design flow for the WTP will be 1 MGD ADF, to meet JEA standards, 

expandable to 2 MGD in the future. The treatment process and materials of construction are 

designed in conformance with JEA standards. 

The treatment process will consist of water storage and chlorination. Raw water will be 

supplied by two (2) raw-water supply-wells drilled and developed to approximately 1,000 feet 

below land surface. The target well capacity is 1,400 GPM. A 16-inch raw water trunk main 

sized for the future design flow of 2 MGD will discharge into a 1million gallon (MG) prestressed 

concrete storage tank equipped with a mixing device to promote disinfection and sulfide 

oxidation. 

High service pumping will be provided to meet maximum day flow (MDF) conditions at firm 

capacity (one pump out of service) and ultimately Peak Hour Flows (PHF). Three (3) Pumps will 

initially be sized for 1 MGD each with a system pressure of 70-75 psi at best efficiency. 

Disinfection will be accomplished with the application of commercial-grade liquid sodium 

hypochlorite pumped neat for injection ahead of the ground storage tank and ahead of the high 

service pumps. 

The high service pumps, chemical feed facilities, electrical switchgear and controls, and storage 

will be housed in a dedicated WTP structure approximately 20' x 60'. The WTP facilities will be 

co-located on the site with the wastewater treatment plant facilities. 

5.2 b. Wastewater Treatment Plant 

A conceptual wastewater treatment plant (WWTP) design was developed based on the 

estimated flows, typical wastewater strengths, planned effluent and sludge disposal methods, 

and FDEP standards, in particular Florida Statutes (F.S.) 62-600 (Domestic Wastewater Facilities) 

and 62-610 (Reuse of Reclaimed Water and Land Application). A preliminary process flow 

diagram ofthe proposed wastewater facilities is shown in Figure-7. The WWTP conceptual 

design was based on a current average daily flow (ADF) of 1 MGD. The design included 

provisions to accommodate a future ADF of 2 MGD. The influent pump station and the 

headworks facilities were designed to accommodate the peak hour flow, while the facilities 

downstream of the headworks were designed to hydraulically accommodate the peak day flow. 

16 



Figure-7 
Wastewater Treatment Process Flow Diagram 

I 
I 
c 

i 
!2 

L-------------------------------------------------------------------------~~ 
17 



Table-1 shows the various design parameters for the WWTP. Also shown in Table -1 are the 

tertiary nutrient standards of 3.0 ppm Total Nitrogen (TN) and 1.0 ppm Total Phosphorous (TP) 

to which the final effluent is designed. These nutrient standards are in compliance with other 

wastewater treatment plants permitted by the Northeast Region of Florida Department of 

Environmental Protection (FDEP) in Duval County. Biosolids from the plant will be aerobically 

digested to FDEP Class B standards and land spread by permit on vacant, agricultural property. 

Treated effluent disposal will be by irrigation using reclaimed water on developed common 

areas and on the timber and sod farms adjacent to the Villages, until sufficient green space is 

developed within the Villages. 

Raw wastewater is pumped through a flow meter and up to an elevated headworks. The 

headworks would be sized to meet future flows. Removable blocks would be placed in the 

headworks channels to maintain acceptable velocities at the lower current flow rates. A 

mechanical bar screen, sized for current flows would be installed in the headworks. The screen 

would need to be replaced with a larger one in the future, when flows increase. A backup 

manual bar screen would also be installed in the headworks. In the future, the manual bar 

screen would be replaced with a mechanical bar screen. After screening, the wastewater would 

then be directed to the biological treatment process. 

The biological treatment system is based on sequencing batch reactor (SBR) technology. The 

SBR design was based on typical wastewater strengths and the 3-month maximum ADF. The 

assumed influent and effluent wastewater parameters are shown in Table- 3. Because the 

treated effluent will be disposed via irrigation of nearby fields and publ ic areas, effluent reuse 

standards of 5/5/3/1 were used as the treatment goals. Advanced treatment for additional 

reduction of nitrogen or phosphorus was not included, nor needed. Two SBRs would be used 

for the current flows. Potentially, up to two additional SBRs may be required to meet the 

future flows, although the initial two SBRs may be up-ratable to meet the future flows by 

adding a granular media to the process. Future testing would be required to determine if this a 

feasible option. 

Parameter Influent Effluent 

CBOD (ppm) 200 5 

Total Suspended Solids (ppm) 240 5 

Total Kjeldahl Nitrogen (ppm) 40 1.5 

Total Nitrogen (ppm) 80 3 

Total Phosphorus (ppm) 8 1 

pH 6-8 

Wastewater Temperature (°F) 59-77 

After biological treatment, the effluent is filtered through cloth media filters. The filter 

housings will be sized to meet additional future flows, but they will only be fitted with enough 

filter discs to accommodate the current flows. When the plant is fully expanded, up to two 

additional sets of disk filters will be required. After filtration, the effluent is disinfected with 

chlorine (sodium hypochlorite) and pumped to a 3-million-gallon ground storage tank. This 

storage volume meets the FDEP minimum 3-day storage requirement (F.S. 62-610.414) for 

current flows. In the future, additional storage tanks, storage ponds or other alternative 
18 



disposal methods will be required. The treated effluent will be pumped from the storage tank 
to reuse services at the WWTP plant site or irrigation of nearby public access areas. 

Under FDEP regulations, F.S. 62-610.462, when treated effluent is used in unrestricted public 
access areas, the WWTP shall meet Class I reliability standards. The reliability standards require 
multiple process units with the ability to accommodate 75% of the design flow for that unit 
process. In addition, multiple pumps are required for each service, with the ability to handle to 
design flow with the largest pump out of service. The reliability standards also specify 
minimum staffing requirements. 

Sludge will be aerobically digested and trucked off-site for land application. Since sludge 
disposal is not part of the effluent treatment process, only one digester is proposed for the 
current flows. Up to two additional digesters and a sludge buffer tank would be required in the 
future. While not required for current flows, it is likely that sludge dewatering facilities would 
be cost effective in the future, and should be evaluated at that time. 

Figure-8 shows a proposed layout of the WWTP on the subject site. The site layout includes a 
utility administration building, a backup electric generator and the potable water treatment 
plant {WTP) facilities. The layout does not include any setbacks that may be required. 

Figure-8 
Utilities Site Plan 

19 



5.2 c. - WTP and WWTP Preliminary Cost Estimate 

Based upon the preliminary design presented in this report, a budget level cost estimate was 

developed for the water and wastewater treatment facilities based upon current flows. Future 

facilities required to meet the future flows were not included in the cost estimate. This cost 

estimate is a preliminary, planning level estimate based on generalized projections for 

equipment need, experience with similar project and manufacturer prices for recommended 

equipment. Estimates prepared in this manner are normally within +50 percent to -30 percent. 

Final construction costs will depend on actual labor and material costs, competitive market 

conditions, actual site conditions, final project scope, implementation schedule and project 

delivery methods. 

The WWTP estimate assumed reinforced-concrete structures for the influent pump station, 

elevated headworks, SBR basins and the chlorine contact chambers. Glass-fused steels tanks 

were assumed for the decant tank and the aerobic digester. Blowers were placed inside 

concrete-masonry-unit buildings. The chlorine system was placed on an exterior slab with a 

steel canopy. The 3-million gallon treated effluent storage tank was assumed to be pre­

stressed concrete construction. The mechanical bar screen was assumed to be 316 stainless 

steel, while the disc filters were 304 stainless steel. Piping was ductile iron above grade and C-

900 below grade. 

The WTP estimate assumed a 1 MG pre-stressed concrete tank with the high service pumps 

placed in a concrete-masonry-unit (CMU) building. The WTP chlorine facilities were also placed 

in the high service pump building. 

The overall site includes a generator sufficient to power the WTP and WWTP facilities, an 

asphalt two-lane driveway throughout the plants, a fence around the entire site, and an CMU 

administrative building with a joint control room, maintenance facilities and separate WTP and 

WWTP laboratories. 

Based on FEMA flood maps, it appears that the WTP and WWTP facilities can be placed on a 

site that is above the current flood elevation, so no site raising was included. Slab-on-grade 

construction (no piles or soil amending) was assumed. No dewatering would be required for 

pipe installation and no well-pointing would be required for installation of structures. No 

significant tree removal or landscaping is needed. 

20 



Facility /Item 

Wastewater Treatment Plant 

Headworks and Influent Pump Station 

SBR/Tanks/Biowers & Building/Mixers/Pumps 

Decant Tank/Pumps 

Disc Filters 

Chlorination System/Contact Chambers 

Reuse Ground Storage Tank 

Reuse Pump Stations (2) 

Aerobic Digester Tank/Pumps 

Site Work 

Administration Building 

Electrical/Generator/Instrumentation & Controls 

Piping and Valves 

General Conditions 

TotaiWWTP 

Raw Water Wells 

Ground Storage Tank and Mixer 

Chemical Storage and Feed 

High Service Pumps/Building 

Piping and Valves 

Electrical/Instrumentation & Controls 

Total WTP 

Water Treatment Plant 

Total WTP and WWTP 

Engineering/Engineering SOC/Permitting 

Contingency (10%} 

Grand Total 

Cost 

$1,000,000 

$2,400,000 

$400,000 

$700,000 

$450,000 

$1,600,000 

$200,000 

$800,000 

$700,000 

$850,000 

$4,000,000 

$2,200,000 

$1,800,000 

$17,100,000 

$2,000,000 

$1,400,000 

$200,000 

$600,000 

$300,000 

$400,000 

$4,900,000 

$22,000,000 

$3,300,000 

$2,200,000 

$27,500,000 

21 



5.2 d Preliminary Schedule for Design, Permitting and Construction 

A preliminary schedule for design, permitting and construction of the On-Site Utilities 

alternative is shown in Table-3. This schedule is based on a design/build delivery method, 

which saves both time and money compared to the more traditional design/bid/build delivery 

method. In the design/build delivery model, design, permitting and construction can run on 

parallel paths. Construction can begin, for instance, on portions of the project (such as site 

development) prior to final design of treatment facilities. The permits required to build the 

facility, which are to be applied for, are also shown in Table-3, along with anticipated review 

and approval times. The total estimated time for completion of the On-Site Utilities alternative 

is 28 months from decision to proceed. 

Table-3 

Preliminary Schedule for Design, Permitting and Construction 

Start'Month End Month 
w w 

Notice to Proceed 30% 
1 3 

Design/Surveying 
SJRWMD Consumptive 

1 9 
Use Permit 
SJRWMD Environmental 

1 6 
Resource Permit 
Notice to Proceed 

3 24-27 
Design/Build 
FDEP Construction 

6 9 
Permit 
FDEP Land Application 
Permit 12 15 

22 



Section 6- Preliminary Cost Estimates 

a) Internal Infrast ructure Lines and Lift Stations 

JEA's line extension policy requires that a developer build the internal infrastructure on 
the Property, and then deed it to JEA as a contribution in aid of construction. Internal 
infrastructure includes neighborhood water and sewer pipes including water and 
wastewater services, manholes, lift stations, valves, fire hydrants, as well as backbone 
water and sewer pipes that connect the community to the water transmission mains. 